CERTIFIED MILL TEST REPORT

100% MELTED AND MANUFACTURED IN U.S.A,
All shapes produced by Nucor-Yamato Steel are cast

NUCOR-YAMATO STEEL CO.

DATE 4/27/12
P.O.BOX 1228 @ BLYTHEVILLE.AR 72316

INVOICE NO. 478774 and rolled to a fully killed and fine grain practice.
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